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n78(3700-3800) | 30 10 DFT-QPSK M Outer_Full NV 40 18 0.0048 PASS
n78(3700-3800) | 30 10 DFT-QPSK M Outer_Full NV 50 19 0.005067 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV -30 11 0.002899 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV -20 15 0.003953 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV -10 6 0.001581 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV 0 7 0.001845 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV 10 18 0.004743 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV 20 10 0.002635 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV 30 14 0.003689 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV 40 15 0.003953 | PASS
n78(3700-3800) | 30 10 DFT-BPSK H Outer_Full NV 50 7 0.001845 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV -30 1 0.000264 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV -20 9 0.002372 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV -10 1 0.000264 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV 0 19 0.005007 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV 10 4 0.001054 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV 20 7 0.001845 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV 30 8 0.002108 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV 40 12 0.003162 | PASS
n78(3700-3800) | 30 10 DFT-QPSK H Outer_Full NV 50 3 0.000791 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV -30 15 0.004046 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV -20 7 0.001888 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV -10 11 0.002967 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV 0 12 0.003237 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV 10 4 0.001079 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV 20 15 0.004046 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV 30 19 0.005125 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV 40 8 0.002158 | PASS
n78(3700-3800) | 30 15 DFT-BPSK L Outer_Full NV 50 9 0.002428 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV -30 1 0.00027 PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV -20 12 0.003237 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV -10 4 0.001079 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV 0 8 0.002158 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV 10 16 0.004316 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV 20 17 0.004585 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV 30 16 0.004316 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV 40 17 0.004585 | PASS
n78(3700-3800) | 30 15 DFT-QPSK L Outer_Full NV 50 15 0.004046 | PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV -30 1 0.000267 | PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV -20 9 0.0024 PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV -10 1 0.000267 | PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A11

Page 182 of 194

n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV 0 12 0.0032 PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV 10 16 0.004267 | PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV 20 17 0.004533 | PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV 30 9 0.0024 PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV 40 10 0.002667 | PASS
n78(3700-3800) | 30 15 DFT-BPSK M Outer_Full NV 50 1 0.000267 | PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV -30 18 0.0048 PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV -20 7 0.001867 | PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV -10 8 0.002133 | PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV 0 19 0.005067 | PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV 10 8 0.002133 | PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV 20 6 0.0016 PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV 30 7 0.001867 | PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV 40 18 0.0048 PASS
n78(3700-3800) | 30 15 DFT-QPSK M Outer_Full NV 50 7 0.001867 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV -30 3 0.000791 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV -20 2 0.000527 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV -10 10 0.002637 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV 0 14 0.003692 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV 10 6 0.001582 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV 20 14 0.003692 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV 30 14 0.003692 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV 40 6 0.001582 | PASS
n78(3700-3800) | 30 15 DFT-BPSK H Outer_Full NV 50 14 0.003692 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV -30 17 0.004483 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV -20 18 0.004746 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV -10 16 0.004219 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV 0 17 0.004483 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV 10 9 0.002373 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV 20 17 0.004483 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV 30 9 0.002373 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV 40 13 0.003428 | PASS
n78(3700-3800) | 30 15 DFT-QPSK H Outer_Full NV 50 17 0.004483 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV -30 5 0.001348 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV -20 9 0.002426 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV -10 5 0.001348 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV 0 6 0.001617 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV 10 16 0.004313 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV 20 8 0.002156 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV 30 12 0.003234 | PASS
n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV 40 16 0.004313 | PASS
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n78(3700-3800) | 30 20 DFT-BPSK L Outer_Full NV 50 5 0.001348 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV -30 18 0.004852 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV -20 4 0.001078 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV -10 8 0.002156 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV 0 18 0.004852 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV 10 10 0.002695 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV 20 14 0.003774 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV 30 3 0.000809 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV 40 11 0.002965 | PASS
n78(3700-3800) | 30 20 DFT-QPSK L Outer_Full NV 50 3 0.000809 | PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV -30 12 0.0032 PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV -20 3 0.0008 PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV -10 14 0.003733 | PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV 0 15 0.004 PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV 10 14 0.003733 | PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV 20 15 0.004 PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV 30 19 0.005067 | PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV 40 14 0.003733 | PASS
n78(3700-3800) | 30 20 DFT-BPSK M Outer_Full NV 50 18 0.0048 PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV -30 19 0.005067 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV -20 8 0.002133 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV -10 19 0.005067 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV 0 4 0.001067 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV 10 8 0.002133 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV 20 18 0.0048 PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV 30 19 0.005067 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV 40 11 0.002933 | PASS
n78(3700-3800) | 30 20 DFT-QPSK M Outer_Full NV 50 3 0.0008 PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV -30 8 0.002111 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV -20 19 0.005013 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV -10 8 0.002111 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV 0 19 0.005013 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV 10 1 0.000264 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV 20 12 0.003166 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV 30 16 0.004222 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV 40 4 0.001055 | PASS
n78(3700-3800) | 30 20 DFT-BPSK H Outer_Full NV 50 15 0.003958 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV -30 8 0.002111 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV -20 19 0.005013 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV -10 1 0.000264 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV 0 18 0.004749 | PASS
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n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV 10 3 0.000792 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV 20 4 0.001055 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV 30 12 0.003166 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV 40 16 0.004222 | PASS
n78(3700-3800) | 30 20 DFT-QPSK H Outer_Full NV 50 15 0.003958 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV -30 5 0.001346 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV -20 16 0.004307 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV -10 11 0.002961 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV 0 3 0.000808 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV 10 4 0.001077 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV 20 15 0.004038 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV 30 16 0.004307 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV 40 8 0.002153 | PASS
n78(3700-3800) | 30 30 DFT-BPSK L Outer_Full NV 50 12 0.00323 PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV -30 11 0.002961 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV -20 3 0.000808 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV -10 4 0.001077 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV 0 3 0.000808 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV 10 7 0.001884 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV 20 7 0.001884 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV 30 12 0.00323 PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV 40 7 0.001884 | PASS
n78(3700-3800) | 30 30 DFT-QPSK L Outer_Full NV 50 18 0.004845 | PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV -30 18 0.0048 PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV -20 10 0.002667 | PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV -10 2 0.000533 | PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV 0 3 0.0008 PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV 10 11 0.002933 | PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV 20 3 0.0008 PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV 30 10 0.002667 | PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV 40 9 0.0024 PASS
n78(3700-3800) | 30 30 DFT-BPSK M Outer_Full NV 50 10 0.002667 | PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV -30 1 0.000267 | PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV -20 12 0.0032 PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV -10 7 0.001867 | PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV 0 15 0.004 PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV 10 19 0.005067 | PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV 20 1 0.000267 | PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV 30 12 0.0032 PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV 40 4 0.001067 | PASS
n78(3700-3800) | 30 30 DFT-QPSK M Outer_Full NV 50 0.001333 | PASS




CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A11

Page 185 of 194

n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV -30 19 0.00502 PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV -20 4 0.001057 | PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV -10 15 0.003963 | PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV 0 16 0.004227 | PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV 10 8 0.002114 | PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV 20 12 0.00317 PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV 30 3 0.000793 | PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV 40 4 0.001057 | PASS
n78(3700-3800) | 30 30 DFT-BPSK H Outer_Full NV 50 15 0.003963 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV -30 8 0.002114 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV -20 9 0.002378 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV -10 1 0.000264 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV 0 8 0.002114 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV 10 19 0.00502 PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV 20 11 0.002906 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV 30 12 0.00317 PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV 40 4 0.001057 | PASS
n78(3700-3800) | 30 30 DFT-QPSK H Outer_Full NV 50 12 0.00317 PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV -30 7 0.001882 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV -20 18 0.004839 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV -10 19 0.005108 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV 0 7 0.001882 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV 10 11 0.002957 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV 20 10 0.002688 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV 30 11 0.002957 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV 40 3 0.000806 | PASS
n78(3700-3800) | 30 40 DFT-BPSK L Outer_Full NV 50 14 0.003763 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV -30 19 0.005108 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV -20 4 0.001075 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV -10 5 0.001344 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV 0 9 0.002419 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV 10 19 0.005108 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV 20 11 0.002957 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV 30 12 0.003226 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV 40 16 0.004301 | PASS
n78(3700-3800) | 30 40 DFT-QPSK L Outer_Full NV 50 8 0.002151 | PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV -30 3 0.0008 PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV -20 4 0.001067 | PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV -10 3 0.0008 PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV 0 4 0.001067 | PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV 10 2 0.000533 | PASS
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n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV 20 3 0.0008 PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV 30 11 0.002933 | PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV 40 3 0.0008 PASS
n78(3700-3800) | 30 40 DFT-BPSK M Outer_Full NV 50 11 0.002933 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV -30 10 0.002667 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV -20 2 0.000533 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV -10 6 0.0016 PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV 0 2 0.000533 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV 10 3 0.0008 PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV 20 13 0.003467 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV 30 17 0.004533 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV 40 13 0.003467 | PASS
n78(3700-3800) | 30 40 DFT-QPSK M Outer_Full NV 50 5 0.001333 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV -30 7 0.001852 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV -20 15 0.003968 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV -10 19 0.005026 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV 0 11 0.00291 PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV 10 12 0.003175 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV 20 16 0.004233 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV 30 15 0.003968 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV 40 16 0.004233 | PASS
n78(3700-3800) | 30 40 DFT-BPSK H Outer_Full NV 50 7 0.001852 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV -30 12 0.003175 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV -20 16 0.004233 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV -10 5 0.001323 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV 0 16 0.004233 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV 10 5 0.001323 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV 20 16 0.004233 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV 30 7 0.001852 [ PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV 40 8 0.002116 | PASS
n78(3700-3800) | 30 40 DFT-QPSK H Outer_Full NV 50 19 0.005026 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV -30 3 0.000805 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV -20 14 0.003758 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV -10 18 0.004832 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV 0 19 0.005101 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV 10 10 0.002685 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV 20 2 0.000537 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV 30 10 0.002685 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV 40 18 0.004832 | PASS
n78(3700-3800) | 30 50 DFT-BPSK L Outer_Full NV 50 3 0.000805 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV -30 5 0.001342 | PASS
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n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV -20 6 0.001611 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV -10 17 0.004564 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV 0 6 0.001611 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV 10 17 0.004564 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV 20 18 0.004832 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV 30 10 0.002685 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV 40 17 0.004564 | PASS
n78(3700-3800) | 30 50 DFT-QPSK L Outer_Full NV 50 9 0.002416 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV -30 9 0.0024 PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV -20 17 0.004533 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV -10 2 0.000533 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV 0 3 0.0008 PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV 10 1 0.000267 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV 20 5 0.001333 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV 30 13 0.003467 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV 40 2 0.000533 | PASS
n78(3700-3800) | 30 50 DFT-BPSK M Outer_Full NV 50 13 0.003467 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV -30 2 0.000533 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV -20 13 0.003467 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV -10 5 0.001333 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV 0 13 0.003467 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV 10 17 0.004533 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV 20 18 0.0048 PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV 30 10 0.002667 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV 40 2 0.000533 | PASS
n78(3700-3800) | 30 50 DFT-QPSK M Outer_Full NV 50 2 0.000533 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV -30 17 0.004503 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV -20 12 0.003179 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV -10 4 0.00106 PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV 0 5 0.001325 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV 10 4 0.00106 PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV 20 8 0.002119 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV 30 12 0.003179 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV 40 8 0.002119 | PASS
n78(3700-3800) | 30 50 DFT-BPSK H Outer_Full NV 50 6 0.001589 | PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV -30 10 0.002649 | PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV -20 11 0.002914 | PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV -10 15 0.003974 | PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV 0 13 0.003444 | PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV 10 2 0.00053 PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV 20 10 0.002649 | PASS
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n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV 30 2 0.00053 PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV 40 3 0.000795 | PASS
n78(3700-3800) | 30 50 DFT-QPSK H Outer_Full NV 50 13 0.003444 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV -30 2 0.000536 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV -20 13 0.003485 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV -10 1 0.000268 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV 0 12 0.003217 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV 10 13 0.003485 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV 20 17 0.004558 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV 30 16 0.00429 PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV 40 17 0.004558 | PASS
n78(3700-3800) | 30 60 DFT-BPSK L Outer_Full NV 50 2 0.000536 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV -30 12 0.003217 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV -20 4 0.001072 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV -10 5 0.00134 PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV 0 3 0.000804 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV 10 4 0.001072 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV 20 15 0.004021 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV 30 4 0.001072 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV 40 11 0.002949 | PASS
n78(3700-3800) | 30 60 DFT-QPSK L Outer_Full NV 50 19 0.005094 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV -30 12 0.0032 PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV -20 19 0.005067 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV -10 11 0.002933 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV 0 7 0.001867 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV 10 0.002133 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV 20 19 0.005067 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV 30 7 0.001867 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV 40 11 0.002933 | PASS
n78(3700-3800) | 30 60 DFT-BPSK M Outer_Full NV 50 3 0.0008 PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV -30 18 0.0048 PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV -20 7 0.001867 | PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV -10 2 0.000533 | PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV 0 3 0.0008 PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV 10 18 0.0048 PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV 20 10 0.002667 | PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV 30 11 0.002933 | PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV 40 3 0.0008 PASS
n78(3700-3800) | 30 60 DFT-QPSK M Outer_Full NV 50 13 0.003467 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV -30 6 0.001592 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV -20 7 0.001857 | PASS
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n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV -10 6 0.001592 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV 0 10 0.002653 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV 10 18 0.004775 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV 20 7 0.001857 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV 30 14 0.003714 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV 40 6 0.001592 | PASS
n78(3700-3800) | 30 60 DFT-BPSK H Outer_Full NV 50 14 0.003714 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV -30 17 0.004509 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV -20 18 0.004775 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV -10 17 0.004509 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV 0 18 0.004775 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV 10 3 0.000796 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV 20 2 0.000531 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV 30 3 0.000796 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV 40 14 0.003714 | PASS
n78(3700-3800) | 30 60 DFT-QPSK H Outer_Full NV 50 14 0.003714 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV -30 16 0.004284 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV -20 8 0.002142 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV -10 9 0.00241 PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV 0 13 0.003481 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV 10 5 0.001339 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV 20 13 0.003481 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV 30 2 0.000535 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV 40 6 0.001606 | PASS
n78(3700-3800) | 30 70 DFT-BPSK L Outer_Full NV 50 16 0.004284 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV -30 13 0.003481 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV -20 2 0.000535 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV -10 13 0.003481 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV 0 17 0.004552 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV 10 6 0.001606 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV 20 16 0.004284 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV 30 5 0.001339 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV 40 6 0.001606 | PASS
n78(3700-3800) | 30 70 DFT-QPSK L Outer_Full NV 50 2 0.000535 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV -30 5 0.001333 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV -20 16 0.004267 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV -10 8 0.002133 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV 0 9 0.0024 PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV 10 1 0.000267 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV 20 2 0.000533 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV 30 13 0.003467 | PASS
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n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV 40 4 0.001067 | PASS
n78(3700-3800) | 30 70 DFT-BPSK M Outer_Full NV 50 5 0.001333 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV -30 2 0.000533 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV -20 19 0.005067 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV -10 8 0.002133 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV 0 19 0.005067 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV 10 1 0.000267 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV 20 9 0.0024 PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV 30 1 0.000267 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV 40 11 0.002933 | PASS
n78(3700-3800) | 30 70 DFT-QPSK M Outer_Full NV 50 15 0.004 PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV -30 19 0.005046 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV -20 1 0.000266 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV -10 12 0.003187 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV 0 1 0.000266 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV 10 11 0.002922 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV 20 12 0.003187 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV 30 4 0.001062 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV 40 15 0.003984 | PASS
n78(3700-3800) | 30 70 DFT-BPSK H Outer_Full NV 50 16 0.00425 PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV -30 2 0.000531 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV -20 6 0.001594 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV -10 5 0.001328 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV 0 6 0.001594 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV 10 14 0.003718 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV 20 12 0.003187 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV 30 1 0.000266 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV 40 12 0.003187 | PASS
n78(3700-3800) | 30 70 DFT-QPSK H Outer_Full NV 50 13 0.003453 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV -30 12 0.003209 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV -20 3 0.000802 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV -10 14 0.003743 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV 0 15 0.004011 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV 10 19 0.00508 PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV 20 11 0.002941 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV 30 19 0.00508 PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV 40 8 0.002139 | PASS
n78(3700-3800) | 30 80 DFT-BPSK L Outer_Full NV 50 6 0.001604 | PASS
n78(3700-3800) | 30 80 DFT-QPSK L Outer_Full NV -30 17 0.004545 | PASS
n78(3700-3800) | 30 80 DFT-QPSK L Outer_Full NV -20 9 0.002406 | PASS
n78(3700-3800) | 30 80 DFT-QPSK L Outer_Full NV -10 1 0.000267 | PASS




